
Recycling and Sustainable Development 15 (2022) 09-26 

 Corresponding autor: shoker71@yahoo.com  

 
doi: 10.5937/ror2201009A 

 

 
 

 

Recycling and Sustainable Development 

 
 

 

 

Wastewater sludge characteristics, treatment techniques and energy 

production 

Shuokr Qarani Aziz a, #, Jwan Sabah Mustafa b 

a Salahaddin University-Erbil, College of Engineering, Department of Civil Engineering, Kurdistan Region, Iraq 
b Ministry of Agricultural and Water Resources, General Directorate of Dams and Reservoirs,                              

Kurdistan Region, Iraq 

 
A R T I C L E   I N F O       A B S T R A C T 

 
Received  30 April 2021 

Accepted  23 November 2021 

 
Research article 
[...]
S. Q. Aziz and J. S. Mustafa                                                   Recycling and Sustainable Development 15 (2022) 09-26 

10 

content, it can be used as a potential energy source for 

future if it is properly used (Kurniawan et al., 2018).  It 

is also observed that anaerobic digestion is preferable, for 

variety of sludge wastewater, but this method is limited 

in general (Vatachi, 2019). 

 The current study reviewed numerous previous papers, 

in order to find a suitable solution for the selected waste 

problems in the study area. Unfortunately, this subject 

has not been studied up to now. Therefore, the problems 

were analyzed and the appropriate methods of treatment 

were determined for each case based on the previous 

experiences in this subject. Karagiannidis et al. (2011) 

worked on sewage sludge production and utilization in 

Greece. Furthermore, Johnson et al. (2014) published a 

paper on waste sludge in industry.  Kollmann et al. (2017) 

worked on energy production from wastewater practical 

aspects of integrating a wastewater treatment plant. 

Moreover, Demirbas et al. (2017) published their works 

on the sludge. Guo et al. (2019) published a research on 

green energy produced from wastewater treatment plant 

(WWTP).  De Azevedo et al. (2019) carried a research on 

sludge industry and safe disposal method for the 

environment. Salama et al.  (2020) worked on activated 

sludge for sewage treatment plant in Morocco. On the 

other hand, all the studies suggested several methods of 

energy production from different sludge types and 

sources in different countries as well. Dempsey and Jeon 

(2001) studied sludge characteristics produced from mine 

drainage. Also, Janczukowicz et al. (2001) worked on 

activated sludge from a sequencing batch reactor. 

Degaard Paulsrud and Karlsson (2002) conducted a 

research on wastewater sludge. Later, Mesdaghinia et al. 

(2004) studied characteristics of sludge produced from 

wastewater treatment plant. Sievers et al. (2004) 

published a research on sludge treatment. Geng et al. 

(2007) carried out the investigation on sludge 

characteristics. Asia et al. (2006) published research on 

sludge characterization for petroleum industry.  Aziz et 

al.  (2012) reported that powdered activated carbon 

improved sludge characteristics, especially Sludge 

Volume Index (SVI).  Next, Nei et al. (2014) determined 

the compost form sludge of the sewage of 

pharmaceuticals. Mills et al. (2014) studied evaluation of 

the future sewage sludge for energy technologies. Ayoub, 

et al. (2016) worked on energy production from 

wastewater sludge. Qian, et al. (2016) carried out the 

investigation on municipal sewage sludge treatment. 

Amudha et al. (2016) conducted a research on sludge 

efficiency. Additionally Kim et al. (2017) published a 

research on sewage sludge treatment.  

The review article took those studies as a fundamental, 

especially those that discussed the most common 

technologies that can be used for the production of sludge 

from wastewater.  The study also performed an 

assessment of the impact of obtained sludge on the 

environment. Furthermore, it was focused on other 

challenges to convert waste for energy sources like 

power, heat, and gas as well.  In addition, the study 

evaluated economic and environmental safety aspects by 

considering sustainability of the environment (Oladejo et 

al., 2018).  

Erbil City faces the deficit in power and energy 

production. It is clear that there is a gap between the 

available sources and demand, and for this reason, it is 

important to implement new sources of energy 

production and cost as well. In addition, the production 

of sludge in the selected city is highly increased, due to 

rapid growth of the population, urbanization, developing 

several projects, and industrial activity. The use of sludge 

from those sources should be managed in order to 

decrease the disposing impact on nature. 

To date, a number of researches published articles on 

wastewater quality, treatment, and reusing in Erbil City, 

Kurdistan Region-Iraq (Aziz, 2004; Amin and Aziz, 

2005; Bapeer 2010; Shekha et al., 2010; Aziz and Ali, 

2018; Aziz, 2020; Aziz et al., 2020). But so far, there is 

no published work on sludge characteristics, treatment, 

products, and energy production in the Erbil City and in 

Kurdistan Region-Iraq. Consequently, the objective of 

this research was to study the sludge quality, treatment 

methods, and outcomes of the sludge processing. 

Additionally, the current work was focused on the sludge 

quantity and obtained energy from sludge processing in 

Erbil City.  

 

2. Produced sludge in the WWTP 

 

The study focused on the review of the previous 

studies, presentation of the way of disposing sludge and 

converting it to potential energy, and minimization of the 

sludge volume in the environment. Usually, sludge is 

produced from sewage or wastewater treatment processes 

(Figure 1). It is mainly classified into two types called 

sludge and activated sludge that can be provided in the 

activated sludge treatment processes.  

Normally, WWTP includes primary, secondary, and 

advanced treatment processes. Sludge is produced 

throughout several wastewater treatment processes, 

Figure 1. Sludge comprises of liquid and solids. Most part 

of the sludge is liquid part. Sludge is categorized into the 

following groups: 

 

- Primary sludge: contains settleable solids carried 

in the raw wastewater; 

- Secondary sludge: consists of biological solids, as 

well as extra settleable solids. 

- Sludge produced in advanced treatment process: 

may contain viruses, heavy metals, phosphorous, 

or nitrogen. 

 

The objectives of the sludge treatment are: 

 

- To decrease moisture content in the sludge 

(Volume reduction); 



S. Q. Aziz and J. S. Mustafa                                                   Recycling and Sustainable Development 15 (2022) 09-26 

11 

 

Figure 1. Produced sludge at typical WWTP (http://neoakruthi.com/blog/sewage-treatment-plant-for-hotels.html) 

 

- To remove organic matters; 

- To destroy microorganisms; and  

- To eliminate toxic materials. 

 

3. Sludge characteristics 

 

Wastewater sludge type is solid, semi-solid, or muddy 

liquid where each of those consists of the various organic 

or non-organic materials, heavy metals, pesticides, 

polycyclicaromatic, phenols, and many other materials. 

The main characteristics of sludge are explained in 

(Metcalf and Eddy, 2014) as follows: 

 

- Screening: It contains both organic and inorganic 

matter; 

- Grit: It involves organic and inorganic matter, 

especially fats and grease; 

- Scum/Grease: It consists of the floatable 

materials, oil and grease, animal fats, food wastes, 

vegetable and fruit skins, paper and cotton, 

cigarette tips, and plastic materials;  

- Primary sludge: It is mostly gray and slimy;  

- Sludge from chemical: It contains much iron;  

- Trickling-filter sludge: It is produced from 

trickling filters flocculent, and relatively 

inoffensive when fresh;   

- Aerobically digested bio solids: It has a flocculent 

appearance;  

- An aerobically digested bio solids: Those contain 

large quantity of gas or hot tar, burnt rubber that 

produce methane gas; and 

- Compost: Such as recycled compost, wood chips 

which can be used for composting.  

 

Most of the conventional municipal wastewater sludge 

is mainly composed of sludge from primary 

sedimentation tanks (composed of organic and inorganic 

materials coming from the raw wastewater) and sludge 

from the secondary sedimentation tanks following 

biological treatment (influenced by the wastewater 

source and primary sedimentation tank operation). This 

sludge is also called activated sludge which involves the 

excess microorganism cells from the biological treatment 

process.  

Each type of wastewater requires definite treatment 

process and generally it depends on the source and 

characteristics of the unprocessed wastewater. 

Accordingly, produced sludge from different treatment 

processes has various degrees of sludge quality. Table 1 

illustrates typical characteristics of primary and 

secondary sludge. Details of sludge characteristics are 

shown in Table 2.  

Yan et al. (2009) reported that numerous heavy metals 

were available in the wastewater sludge. Essentially, 

phosphor and potassium have both a high fertilizer value, 

while silica suggests good properties for soil stabilization 

applications (CORE, 2022).  

These characteristics offer good chance for the 

recovery of fertilizers and construction materials from 

sewage sludge (CORE, 2022). It can be observed that 

wastewater sort and treatment technology have the effect 

on the sludge characteristics. 

http://neoakruthi.com/blog/sewage-treatment-plant-for-hotels.html


S. Q. Aziz and J. S. Mustafa                                                   Recycling and Sustainable Development 15 (2022) 09-26 

12 

Table 1 

Typical properties of primary and secondary sludge (Metcalf and Eddy, 2014) 

Parameter  Primary sludge Secondary activated sludge 
pH 55 - 8.0 6.6 - 8.0 
Alkalinity (mg/L as CaCO3)  600 - 1,500 550 - 1,200 
Total solids % (TS) 4 - 9 0.6 - 1.2 
Volatile solids (% of TS)  65 - 80 60 - 85 
Protein (% of TS) 18 - 30 30 - 40 
Fats and grease (% of TS) 
Ether soluble 5 - 30 - 
Cellulose (% of TS) 8 - 16 - 
Nitrogen (N. % of TS)  1.4 - 4.2 2.5 - 5.0 
Phosphorus (P2O5 % of TS)  0.6 - 2.9 3 - 10 
Organic acids (mg/L as HAc)  250 - 1,800 1,000 - 
Energy content, kJ/kg TS 24,000 - 28,000 18,000 - 23,000 

 
Table 2 

Summary of previous studies for sludge types and techniques

 

 

 

No. References Sludge sources Techniques Parameters 

1 
Janczukowicz et al. 

(2001) 
Activated Sludge 

Continuous flow 
SVI: 

20 - 600 ml/g 

Discontinuous flow 100 - 500 ml/g 

Continuous flow with 

mixing tank before 

the reactor 

70 

Sequencing batch 

reactor (SBR) 
40 - 60 

Experimental SBR 30 - 50 

2 
Uygur  and Kargi 

(2004) 
Landfill leachate 

 pH 8.6 

  COD mg /L 

  NH4N mg /L 

SBR  NO3.N mg /L 

 PO4.P mg /L 

  TSS mg /L 

  TS mg /L 

  Salinity % 

  Dissolved oxygen mg /L 

3 Kupka et al. (2008) Municipal   13.8 (LCV) 

4 Fonts et al. (2009) Municipal 
  12.3 

  (HHV) 

5 Aziz et al. (2012) Landfill leachate 
Powdered activated 

carbon (PAC) 

SVI<100 mL/g 

 

6 
Manara and 

Zabaniotou (2012) 

Primary treatment  
4,200 

(kWh/t) 

Biological treatment  
4,100 

(kWh/t) 

(Low) Biological treatment   
4,800 

(kWh/t) 

(Low and Mid)   

Primary and Biological   
4,600 

(kWh/t) 

(Mix) Digested  3,000 



S. Q. Aziz and J. S. Mustafa                                                   Recycling and Sustainable Development 15 (2022) 09-26 

13 

Table 2 Continued 

Summary of previous studies for sludge types and techniques

No. References Sludge sources Techniques Parameters 

7 
Folgueras et al. 

(2013) 
Municipal   17.75 

8 Li et al. (2014) Municipal 
  15.59 

(HHV)   

9 
Magdziarz and Werle 

(2014) 

Thermal 

power plant 

  

  

13.12 

(HHV) 

10 
Chiou and Wu (2014) 

 

Pulp industries    8.73 

Textile Industries   5.1 

11 
Atienza-Martinez et 

al. (2015) 
Digested (municipal) 

  

  

12.79 

(HHV) 

12 Ayoub et al. (2016) Sewage 
Chemical 

Precipitation 

Biogas 440 m3/d 

Methane 286 m3/d 

Electric power 400 KWh/d 

13   Vatachi (2019) Wastewater 

Anaerobic digestion Biogas 

Combustion Flue gas 

Pirolysis Bio char 

Gasification Bio oil 

  Synthesis gas 

  Tar 

  Heat - Ash 

 

4. Methods of sludge treatment 

 

Generally, there are various treatment processes 

available to deal with the sludge, which are mainly based 

on the sludge composition types. For instance, for sewage 

sludge the methods of lime stabilization, dewatering, 

thickening, drying, composting, and the aerobic methods 

are applicable. Although, sludge that consists of nutrients 

can be used for fertilizer purposes. However, there is not 

any treatment process required for purifying the sludge 

that is produced from sewage. Meanwhile, toxic 

materials produced as a result of industrial and 

commercial treatment processes that are thrown into the 

sewage system can be used for farmlands. Moreover, 

some of the sludge types require to be disposed on 

landfilleds or incinerated depending on its composition.  

However, the available sludge from WWTP has the 

vital role in environmental engineering, because it 

requires a treatment before disposing (Demirbas et al., 

2017).  

Sludge should be treated for the following purposes: 

reduction of moisture content (Volume reduction), 

removal of organic matter, destruction of 

microorganisms, and removal of toxic material.  

The important techniques that should be taken into 

account are thickening, digestion, conditioning, 

dewatering, heat drying, and incineration. After the 

following techniques the final treated sludge can be 

disposed into the environment. 

 

4.1. Thickening  

 

Thickening reduces moisture content of sludge. Types 

of thickening process are: gravity thickening, air 

flotation, and centrifugation.  

 
4.2. Digestion 

 
There is aerobic and anaerobic decomposition of 

sludge. Later, the digested sludge can be sent to 

mechanical filters or sand beds (Vatachi, 2019), Figure 2. 

Table 3 illustrates typical chemical composition and 

properties of untreated/digested sludge. 

 
4.3. Conditioning  

 
Conditioning enhances the drainability of digested 

sludge. Methods adopted are elutriation (involves 

passage of air to separate particles), chemical 

conditioning (addition of coagulants), freezing etc. 

 
4.4. Dewatering 

 
The aim of dewatering is to reduce volume of sludge 

and increase concentration of bio solids, Figure 9. 

Dewatering can be achieved on sand drying beds or bed 

filters, Figure 3 (EEA, 1998). 

 
4.5. Heat drying 

 
Heat drying process is carried out in kiln at 350 °C. It 

decreases water content. Dried sludge is used as soil 

conditioner. 



S. Q. Aziz and J. S. Mustafa                                                   Recycling and Sustainable Development 15 (2022) 09-26 

14 

 

 

Figure 2. Stages of anaerobic digestion (Vatachi, 2019) 

 
Table 3  

Typical chemical composition and properties of untreated/digested sludge (Yan et al., 2009) 

Item/Sludge Untreated Primary 
Digested 

Primary 

Total dry solids (TS), % 2.0 - 8.0 6.0 - 12.0 

Volatile solids (% of TS) 60 - 80 30 - 60 

Grease and fats (% of TS) 
Ether soluble 6 - 30 5 - 20 

Ether extract 7 - 35 - 

Protein (% of TS) 20 - 30 15 - 20 

Nitrogen (N,% of TS) 13 - 4 16 - 6.0 

Phosphorous (P2O5, % of TS) 0.8 - 2.8 1.5 - 4.0 

Potash (K2O, % of TS) 0 - 1 0 - 30 

Cellulose (% of 'TS) 8.0 - 15.0 8.0 - 15.0 

Iron (not as sulfide) 2.0 - 4.0 3.0 - 8.0 

Silica (SiO2, % of TS) 15.0 - 20.0 10.0 - 20.0 

Alkalinity (mg/L as CaCO3) 500 - 1,500 2,500 - 3,500 

Organic acids (mg/L as HAc) 200 - 2,000 100 - 600 

Energy content 10,000 - 12,500 4,000 - 6,000 

pH 5.0 - 8.0 6.5 - 7.5 

Polymer 

Protein (sludge) 217 - 353   
Proton (EPS) 28 - 56   
Humic substances (Sludge) 73 - 195   
Humic substances (EPS) 17 - 51   
Carbohydrate (Sludge) 55 - 93   
Carbohydrate (EPS) 5.7 - 40   
Total extracted (EPS) 52 - I 19   

 

 

Figure 3. Sludge dewatering (EEA, 1998) 



S. Q. Aziz and J. S. Mustafa                                                   Recycling and Sustainable Development 15 (2022) 09-26 

15 

4.6. Incineration  

 

Incineration is performed at temperature from 650 °C 

to 750 °C to burn the organic matter and other materials, 

Figure 4. It represents the combustion of sludge. Residual 

ash after incineration process is send to solid waste 

landfill site. 

Each sludge treatment method has its benefits and 

shortcomings. Selection of a suitable sludge treatment  

system depends on land availability, energy, cost of 